6-Transistor Portable Radio-phonograph

wooe. G-1170

SERVICE MANUAL
SANYO ELECTRIC CO., LTD.

INTERNATIONAL  DIVISION : SANYO ELECTRIC TRADING CO., LTD.,
OSAKA, JAPAN.

SPECIFICATIONS

Circuitry:- --o-oeeeeee 1-band, 6-transistor superheterodyne AF Amplifier X2
3-speed, radio-phonograph Power Amplifier X2

Frequency Range:--BC 530-1,605 Kc/s Diode ---oeeeeeeeenees Detector & AGC X1

Intermediate
Frequency---455 Kc/s

Output Power - Maximum 800 mW
Undistorted 400 mW

Speaker «::coeeeeenne 4” permanent dynamic speaker
Voice coil impedance 8 ohms

Transistors::--------- Frequency Converter X1
IF Amplifier X1

ALIGNMENT PROCEDURES

Power Source - DC 6Xx14V size “D” flashlight batteries (UM-1)
AC 110, 220V select 50 or 60 c/s

Turntable -----coee 5-3/4” (142 mm) dia.

Pick-up Ceramic cartridge

Phono Speed:-:----- 33-1/3, 45, 78 rpm.

Dimensions -+ 11-3/4” widthx7-1/8” height xX3-1/2” depth
(299 mm X 181 mm X 89 mm)

Weight «ooeeeeeeeeens 4.4 1bs. (2 Kg) approx.

IF & RF alignment
Apply volt-meter across voice coil.
Volume control should be at maximum position.

Output of signal generator should be no higher than necessary to obtain proper output reading in order to avoid AGC function.

STEP SIGNAL GENERATOR COUPLING

SIGNAL GENERATOR

RADIO DIAL ADJUST
FREQUENCY SETTING FOR MAX. OUTPUT

* IF ALIGNMENT

1 Radiate 51gn:fl th{ough the loop antenna, which 455 Ke lower end T-2

connected with signal generator output cable. T-1
+ BROADCAST RF ALIGNMENT

2 Radiate signal through the loop antenna, which 510 Kc lower end L-2
connected with signal generator output cable.

3 1,630 Kc upper end OSC. Ct-2

4 Repeat steps 2 and 3

5 600 Kc 600 Kc L-1

6 1,400 Kc 1,400 Kc ANT. Ct-1

7 Repeat steps 5 and 6
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CIRCUIT DIAGRAM
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PARTS LIST

Stock No. Description Q'ty Sy':n:ol Stock No. Description Q'ty
Cabinet . Electrical parts
R-A7090 Cabinet complete 1 R-W2712 —Antenna coil 1
R-317020a -Cabinet 1 R-350776 —Antenna holder 2
R-245141 " Insert nut 2 R-C1031 Variable capacitor 1
R317021 — Protector 2 R-W8515 Osc. coil 1
R-355097 — Clip of pick-up 1 T-1 R-W5T564 IF. Trans. 1
R-267049 — Badge of cabinet 1 T-2 R-WS5T043 IF. Trans. 1
R-277004 — Hardle 1 R-R116530 Variable resistor 1
R-247013a -Special screw 2 R-W6568 Input trans. 1
~Washer (8.2¢ X 12¢ % 0.5t) 4 R-S0704 Speaker 1
—-“C” washer (3¢) 2 R-S0708 Pickup (assembly) 1
Washer (M4) 4 R-S6580a |_Pickup arm 1
LHexagon nut (M4) 2 R-S6623 ‘—Cartridge 1
R-327025 Cover 1 R-S5705 Motor (assembly) 1
R-A7091 Bottom cover complete 1 R-S5706 ‘—Motor unit 1
R-397017 — Bottom cover 1 R-S5612 1—Turntable 1
R-12080 j- Special nut 2 R-265460 _Motor shield cover 1
R-395057a \— Battery compartment cover 1 R-115268 —Motor shield band 1
R-397018 — Cord cover 1 R-445058 —Motor lead shield gum 2
R-397019 — Openning and closing knob of cord 1 i—Pan head screw (3x12) 1
| cover —Spring washer (M3) 1
R-397020 — Polystyrol hook I E—Hexagon nut  (M3) 1
R-477053 — Specification sheet 1 R-W7709 Power trans. 1
R-445077 \— Fixing gum of battery lead 3 R-S4550 Rest switch 1
R-235072a ‘l— Battery terminal (-+) 2 R-S4303 Slide switch 1
R-255059 — Battery terminal (—) 2 R-12004 Lug 2
R-115248¢ Lever (rest switch) 1 R-235128 Eyelet 2
R-445079 Cushion gum of speaker (3x5x243) 1 R-S3701 AC cord 1
R-445047 Cushion gum of speaker 4 R-S8574b Adaptor (assembly) 1
R-117024 Fix metal of P.C. board 1 R-S8575b Adaptor (assembly) 1
R-435068 Felt 3 Tr-1 2SA321 Transistor 1
R-435063 Battery pull out ribbon 1 Tr-2 2SA202 Transistor 1
R-267077 Fix metal 1 Tr-3,4 | 2SBI186 Transistor 2
R-A7095a | Top cover complete 1 Tr-5,6 | 2SB22 Transistor 2
R-317022a l— Top cover 1 1S188 Diode 1
R-267050 '— Badge of top cover 1 C2 R-C9115 Electrolytic capacitor (10V/1) 1
R-A7092 | Speed exchange knob 1 Cl1,3,4| R-C9080 ” (3V/30) 3
R-325179 l— Speed exchange Knob 1 Cs, 8 R-C9081 ” (9V/50) 2
R-267053 L Decoration metal of knob 1 C6,7 R-C9091 ” (10V/120) 2
R-A7093 Volume knob complete 1 C9 R-C9549 ” (10V/200) 1
R-327022 — Volume knob 1 C10 R-C9092 ” (15V/500) 1
R-267051 |— Decoration metal of knob 1 R-S1754 Selenium rectifier 1
R-437001 — Felt (knob-cabinet) 1 R-S3707 Lug (4P) 1
R-A7094 ‘ Tuning knob complete 1 R-S4106 Slide switch 1
R-327022 |— Tuning knob 1 R-S3522 or Lug (1P) 2
R-267052 — Decoration metal of knob 1 R-S3006
R-437001 — Felt (knob - cabinet) 1
R-445049 Turn table cover 1 Symbol No. Description Q'ty
R-326062 Adaptor 1 Resistors & Capacitors
Chassis R17, 20 27 ohms  *10% 4W Carbonor| 2
R-417017a Printed circuit board 1 Solid
R-397021 VR shaft & knob fix parts 1 R16, 19 150 ohms ” 4 4 2
R-397022 VC shaft & knob fix parts 1 R6 470 ohms ” ” ” 1
R-247009 Pipe 2 RI12 680 ohms ” ” ” 1
R-117016 Fix metal (radio-phono select switch) 1 R10 1.2 K ohms 7 7 4 1
R-445057 VC Cushion 1 R3, 15, 18 3.3 K ohms ” ” ” 3
R-117025 Antenna coil fix metal 1 R2 39 K ohms 7 7 4 1
R-117033 Antenna coil fix metal 1 R9 6.8 K ohms ” ” ” 1
Symbol R8 1 10 K ohms ” ” // 1
No. ’ Stock No. Description Q'ty R1 27 K ohms ” ” ” 1
. RS, 21 82 K ohms ” p p 2
Electrical parts B R11 1150 K ohms ” 7 ” 1
‘ R-S87030 ; | Antenna coil (assembly) | 1 R23 !680 K ohms ” ” ” 1




PARTS LIST-

Symbol No. Description Q'ty Description Q'ty
Resistors & Capacitors (Screws, Nuts & Washers)
R22 100 ohms +20% +W Carbon or 1 Hexagon nut (M3)  Antenna coil - Fix metal - P.C. 2

Solid 1 Board
llgg 2;8 otﬁms ” W ” . ” (M3)  Lug board - Cabinet 2
ohms ” ” ” H
R4 30 ohms v v . | Washer (M3)  Motor - Cabinet 1
R7 1.2 K ohms +20% W ” 1
R25 100 K ohms +10% / ” 1

Cl1 12 .0047 uF +20% 25WV Mylar 2
C13 10 pF +10% 25WV Ceramic 1
Cl14, 15, 16 .04 uF +80% —20% 25WV ” 3
C17 .0011F +20% 25WV  Mylar 1

Description Q'ty

Screws, Nuts & Washers
Oval countersunk
tapping screw (3X10) Bottom cover - Cabinet 2
Pan head screw (3x10) Motor - Cabinet 2

” (3%x12) Motor - Cabinet 1
” (3x6) Motor - Cabinet 1
” (3%x10) Power trans. - Cabinet 1
” (3x8) Antenna coil - P.C. Board 2
” (3%x6) Antenna coil - P.C. Board - Fix 1
metal
” (3x8) Fix metal of slide SW.-P.C. 2
Board
” (2.6x4) VC-P.C. Board 2
” (3x6) Cabinet - P.C. Board 1
” (3%8) Antenna coil - Fix metal 2
” (3%8) Voltage exchange switch of fix 2
parts
” (3x8) Lug board - Cabinet 2
Round head screw (2.6 X6) Lever - Pickup 1
” (2%x10) Lever - Pickup 1
” (2.6%6) VC Shaft fix parts 1
" (2x6) VC Shaft fix parts 1
” (2x4) Slide switch - Fix metal 2
Pan head tapping
screw (3%x10) Speaker - Cabinet 4
” (3%8) Bottom cover - Cabinet 1
” (3x6) Power trans. - Cabinet 1
” (3x8) P.C. Board - Cabinet 3
” (3%6) Lug board fix parts 1
Spring washer ~ (M3)  Motor - Cabinet 3
” (M2.6) Lever - Pickup 1
” (M3)  Power trans. - Cabinet 1
” (M3)  Antenna coil - P.C. Board 2
” (M3)  Antenna coil - Fix metal 1
” (M3)  Fix metal of slide SW.-P.C. 2
Board
” (M2.6) VC-P.C. Board 2
” (M2.6) VC-Fix metal 1
” (M2) VR -P.C. Board 2
” (M2) VR -Fix metal 1
Bolt nut washer (M3)  Speaker - Cabinet 4
” (M3)  Motor - Cabinet 2
” (M3)  Antenna coil - Fix metal 2
” (M3)  Power trans. - Cabinet 1
” (M3)  Lug board - Cabinet 2
Hexagon nut (M3)  Motor - Cabinet 2
” (M3)  Antenna coil - Fix metal 2
” (M2)  Lever - Pickup 1
” (M3)  Power trans - Cabinet 1
” (M3)  Fix metal of slide SW.-P.C. 2
Board

Printed in Japan



	G-1170 (1)
	G-1170 (2)
	G-1170 (3)
	G-1170 (4)
	G-1170 (5)

